E D g )L_;\ ol._yo Gl e
‘ BRACKISH WATER REVERSE OSMOSIS PLANT

Water treaiment & Chemicals

adasall Sliial ge SYSTEM PARAMETERS
1000:10000 mg Jdyaall e #30) Feed water salintiy:1000-10000mg/L

<98% Y e paladl) aus Saltrejection :298%
2.40c dohall shge o:m 4 33 Feed water temperature:2-40°C

il N aliia ool 3o Tiad lll 030 Produced water quality: in line with "World Health Organization

R Sl " Drinking Water Quality Guidelines""National Drinking Water
il sy Clbal s ay0: w‘f}"‘{':)" Quality Standard"
10-65% cadaial Juae Product water salinity:<500mg/L
22v{50hz-380v/50hz S o il Recovery rate: 10-65%
azalle A8 Jas Sl jree Silly puadll Power supply(available):380V/50HZ; 220V (440V) /60HZ

Membrane components; international element brand

{‘ /z, » ’\ =2 .
i
- | T
] S
- *
0-‘!‘» e
= %
- -3
— e K l
0 <



delu i 150 8 U adaielaas 15 T/H Brackish water desalination plant

1t O o N AR TR

_”’_ql [z

TR w = s J B 2

¥ = =

-

sl e 25053 il duaadaiedeas  25T/H Brackish water desalination plant



sliall Cillass Sillalaise

Process Diagram

g g

Row wates inhhom

o2 S0
Mechanical water sottener  Brne tark Security filter
fHtes

e B

Watar tank Raw warnr

Tz the poiet of
Wt e

e plaald Adeki

Sy

9357 ol ~. L Reverse 12 "

- UV sterilizer . asmows Pt e

Ozone generatar  Precwmion Niltes Wa!e:‘:pniv Pore water tank m;v:;::l‘ b & High-pressure pumg
pamp

o

[

|

Joad sl LU ) S Joead sl
Cleaning Cleaning Clearung
watet lank  watar pump water Hiter

saal g 4als ;e olie adad adaaal U ju dabais

Process Flow Of One Stage Eeverse Osmosis Equipment

Aa) v e

aw matne oo

, i
ol e ok S e s e

Water tank Raw water Mechancal Active carbon water softener Bone tank Security hiter Promary high
pump filter Filter Pressure pump

D e AL . 2y

Sk e PH S ¥ PFrimary reverse

PH adjustment Middle mater i oemanis membrane

Twe stage reverse
ONMOLiS MemDrINe

QLA

s Sed ally ed? e
Pure water tank =
Cl-nnm% Clerning watar filter
wales tan 91 Pump

Gl e olia aglat adasal Uy dadads

Process Flow Of Two Stage Reverse Osmosis Equipment




INDUSTRIAL BRACKISH WATER RO TREATMENT SYSTEMS

PROCESS FLOW OF BRACKISH WATER REVERSE OSMOSIS SYSTEM

ULTRAVIOLET |
NG POST-TREATMENT
> | TR R
PRE-TREATMENT AN, 1
, PERMEATE}).V 4 " I
. High # 4 [Thic |
Presgsure' : \-,_U - ,,‘.T.h'd( water I

[Security . Pump ¥ Sk

) fl'ter m - . I o & N .
e 4% — A ]
il . 4 [product water)

—— . " . 4 | holding tank |
' \“: ‘ l’ 'c \ gm‘ .

Reductant) (Antiscalant Reverse osmosis membrane Water

dosing ‘ dosing transfer
\_system J{ system _ Pump

. »
. (]
. .

~

PH adjustment |
| dosing system |

Industrial Brackish Water Desalination Plant Capacity range between 48m3hour to
7500m?/day. If you need smaller than this capacity please see our commercial Brackish
Water RO Plant.

If the water TDS is more than 1000ppm, we call this one as brackish water. Different
source of science books defines brackish water TDS as different. But if water is not tap
water and seawater, and TDS between 100 to 12000ppm, it can be called as brackish
water.

All Brackish Water Treatment Plants are started from booster pump, it feeds raw water
to pretreatment tanks. Depends on capacity pretreatment tank size and numbers can be
changed. Because of High TDS (Total Dissolved Solid) we usually use FRP and Carbon
Steel Tanks but we can check your raw water source analysis and we can suggest
alternative material. If salt content and TDS high, because of the corrosion, we are
using FRP or Carbon Steel material for pretreatment tanks.

Pretreatment consists of Sand Media Filter Tank, Activated Carbon Filter Media Tank
and Softener Tank which has ion exchange resin inside, they are very important for
Brackish Water Desalination Plant.



Pretreatment is used to remove large number of suspended solids, iron, turbidity,
unwanted color, unpleasant taste, chlorine, sediment, organic contaminants, odors. In
pretreatment we can control the flow by manual or automatic for Brackish Water RO
Plant.

After pretreatment water goes to cartridge filter housing, we call it as security filter, most
of application we are using stainless steel 304 or 316 material, but if water is very salty
like brackish or seawater, we can use carbon steel or FRP or PVC Plastic Cartridge
Filter Housing or Bag Filter Housing. There is 1um or 5 um PP filter in cartridge filter
housing Brackish Water RO Plant.

After cartridge filter housing, water goes to membrane pressure vessel with High
Pressure Pump, you have brand option for High Pressure Pump and it allows you to
adjust your budget. Membrane housing shell inside depends on capacity we have 4040
or 8040 Membranes. Most of our Brackish Water Treatment Plant project we are using
DOW Filmtec, Toray , Vontron, Hydranautics, LG brand ro membranes.

Membranes, in industrial Brackish Water Desalination Plant, are most important part.
They block if particle size bigger than 0.001lum and molecular weight up to 150-
250Dalton. It consists of impurities, particles, sugars, proteins, bacteria, dyes, organic
and inorganic solids.

Also Brackish Water Treatment Plant system can have chemical dosing at pretreatment
or post treatment, like antiscaling (antiscalant), antifouling, pH adjustment, Sterilization
& Disinfection chemicals.

In REDAWATER when we check customer water analysis report, sometimes because
of scaling and fouling problems, we can use CIP (Clean In Place) System, it wash
membrane in membrane housing and make membrane life longer.



Parts for Brackish Water RO Plant

Membréne
Pressure Vessel Pure Water Storage Tank

Water Filter Medla Tank Electrical Parts Touch Screen

Electrical Power of industrial Brackish Water RO Plant

For industrial Brackish Water Treatment Plant needs 220-380V/50Hz/60Hz. For bigger
capacity, because of high pressure pump, it needs 380V 50/60Hz. As regards to your
Brackish Water RO Plant machine design, we will check your electrical supply and
decide fix power to you.



Membrane Sizes and Quantity for BWRO Water Treatment Plant

Permeate Flow Rate Membranes
Model Number
Liter/Hour Size Quantity

BW-RO-2000L 2000 4040 8-10

BW-RO-3000L 3000 8040 4

BW -RO-4000L 4000 8040 4-6

BW -RO-5000L 5000 8040 5-6

BW -RO-6000L 6000 8040 6-8

BW -RO-8000L 8000 8040 8-10
BW -RO-10000L 10000 8040 12
BW -RO-15000L 15000 8040 16-18
BW -RO-20000L 20000 8040 24-25
BW -RO-30000L 30000 8040 35-40
BW -RO-45000L 45000 8040 50-60
BW -RO-100000L 100000 8040 110-120
BW -RO-200000L 200000 8040 220-240

Before Buying Industrial Brackish Water Desalination Plant,you should know:
1. Pure Water Production Capacity (L/day, L/Hour, GPD).

2. Feed Water TDS and Raw Water Analysis Report (prevent fouling and scaling
problem)

3. Iron and Manganese must be removed before raw water enter to membrane of
Brackish Water Desalination Plant

4. TSS (Total Suspended Solid) must remove before industrial Brackish Water
Treatment Plant’'s membrane.

5. SDI (Silt Density Index) must be less than 3

6. Must be sure your water source does not have oil and grease

7. Chlorine must be removed before industrial Brackish Water RO Plant

8. Available electrical power voltage and phase

9. Layout of place for industrial Brackish Water RO Plant




Features of Industrial Brackish Water Desalination Plant

Standard Futers

Available Options

Programmable PLC Control

Automatic Flush

Motor Starter

Ozone Generator

Raw Water Feeding/Booster Pump

UV Sterilizer

Stainless Steel Cartridge Filter Housing

Chemical Dosing

FRP Membrane Housing

pH control monitor

Mitsubishi Processor Control

ORP Control monitor

Low Pressure Switch

Remote Control

High Pressure Switch

Pretreatment System

Liquid filled pressure gauge

Post Deionization Unit

Stainless Steel 304 Frame

CIP Membrane cleaning system

Permeate Conductivity Monitor

Touch Screen Control

Raw Water Conductivity Monitor

Tank Level Switch

Membranes

Customer Logo

Control Valves

Stainless Steel/UPVC Piping

Operation Specification for Industrial Brackish Water RO Plant

Feed Water TDS > 1000ppm antiscalant dosing